
RO NBO WASH Mission report SUDAN 2016 

1 
 

 

EUROPEAN COMMISSION 

DIRECTION GENERALE POUR L’AIDE HUMANITAIRE & LA PROTECTION CIVILE 

Regional Support Office for East and Southern Africa (Nairobi) 

 

RAPPORT DE MISSION  
 

Subject:   SUDAN WASH RO Mission 

Auteur:  Jerome BURLOT (WASH Adviser/RO Nairobi) 

Date:   27th of March - 8th of April. 2016 
 

 

Main partners and visited sites list: 

 

Khartoum: 

- UNICEF: Adnan Mohamed (Emergency WASH Coordinator), Simon Odong (WASH Sector led), Stephane 
Pichette (Chief of Emergency section) 

- IOM: Riad Marrow (Head of preparedness and response unit) 
- INGO: CARE, IOM, OXFAM US, TGH: WASH Manager 
- UNEP: Robert Bekker (Sr Programme Advisor) 
[...]
The O&M manual is not yet ready when the hand over is supposed to take place on the 15th of April. 

So, then UNICEF won’t be responsible anymore. In addition, the contractor is the one supposed to 

produce the manual. The same contractor has according UNICEF long experience with several of those 

type of system, then the O&M manual should be already more or less ready (the plant are already 

operated for several months for some of them). In addition to that the O&M manual is supposed also to 

provide instruction on how to deal with the high variation of turbidity during the rainy season which is 

supposed to happen in June. Difficult to understand this gap/this delay!!! 
 

3.3. UNHCR: 

 

At level of White Nile, it is tricky to understand the added value from UNHCR as they are supposed to 

support State Water corporation after hand over which did not yet take place. They are also supposed 

to be in charge of the whole coordination of the response and in charge as well of O&M of the WASH 

facilities in general within the camp, through their implementing partners WES and SRCS. 

As UNHCR do not implement directly any activities, the main added value from UNHCR especially in such 

context of poor proficiency and capacity from the local partners/contractors, should be in supervision 

and monitoring of the intervention through permanent field presence ensuring as well technical support 

to the partners. 

Although, it seems that during the visit UNHCR and UNICEF specialist were discovering the situation and 

the issues in the meantime. Then, both of them barely understood how the system was working or is 

supposed to work. 



RO NBO WASH Mission report SUDAN 2016 

13 
 

The level of understanding of the UNHCR WASH specialist of the WASH intervention seems to be more 

or less just acceptable. 

UNHCR despite of the lesson learnt from the past intervention, did not get any technical documentation 

with regards to the water equipment (including those “fancy” water treatment unit) supposed to be 

hand over to them in the following week (18th of April). 

 

4. MAIN FINDINGS FIELD VISIT WHITE NILE: 

 

4.1. White Nile intervention implementing partners overview 

SRCS: 

The SRCS is involved in WASH, health sectors as well as livelihood through an implementing partner. The 

main role of SRCS is the camp management. They are in charge in all the camp. 

As challenges/problem SRCS mentioned:  

 Problem of space (1 shelter can host up to 6 families) 

 Shelter which need substantial rehabilitation (emergency set up; 2 years old structure) 

 Immediate need of food assistance when refugees pass the border 

 Risk of outbreak 

 1 site can be enclave during the rainy season 

 Even boarder close refugees find their way and then it becomes even trickier to track them.  

 People should move to the new site in April, but the new site is still far from being ready to host 

people. 

ASSIST (Arrived in 2014 in White Nile): 

Involve in:  

 Livelihood sector in 4 sites. 

 Special action toward PSN/disable people 

 NFI: winter cloth distribution, etc… 

 Food security with UNDP support 

 Livestock (with support from CAFOD) and fish processing 

ADDRA (since 1980’s in White Nile Province): 

Involve in: 

 WASH: pit latrine and water tank rehabilitation/construction (new site) 

 Ferry rehabilitation 

 Livestock for refugees and host communities 



RO NBO WASH Mission report SUDAN 2016 

14 
 

FDPO (Arrived in 2013 in White Nile): 

FDPO is the implementing partners of many actors. They are involved in almost every sector: 

 Education in emergency (CHF fund) 

 WASH (supported by PLAN) and health 

 Livelihood; cheese factory and fishing/agriculture for host communities 

 Training 

 Support to disable persons 

Challenges mentioned: need to reconstruct 180 latrines 

PLAN SUDAN (in White Nile since 1990): 

Involve in: 

 WASH: especially hygiene promotion, latrine construction 

 Livelihood 

 Shelter 

 Child protection: child friendly space (CFS) 

Challenges: CFS WASH facilities; local materials access 

CAFOD: 

They built 170 latrines for host communities in 2015 using CLTS approach. 

Involve especially in the WASH sector: water point construction and latrine construction (UNICEF, 

support from ECHO); involve in latrine management as well partially with their own fund. 

Challenges: latrine management: desludging, door destruction, cleaning… ; 4 different designs of latrines 

exists on the sites. 

Conclusion: 

The response is limited in terms of partners by the problem of access. The UN agencies and INGO mainly 

intervene through local partners (local NGO) with very limited capacity and proficiency in the various 

sectors. In addition, as listed in the previous section, every partner is involved almost in every sector out 

of proficiency in the sector, and in various sites.  

It becomes quite difficult to understand who is in charge of what and where. The response structure 

should be more rationalized to better use the resources, facilitate monitoring, synergy among the 

partners and harmonization of the approach, as well as to avoid overlapping.  Ideally, we should not 

have more than one partner per sector and at least per camp. 

 



RO NBO WASH Mission report SUDAN 2016 

15 
 

4.2. Water supply: 

4.2.1. Focus on Joda, reception center: 

Joda is the main reception center next to the border. No refugees were there during our visit and border 

was close. 

On the site, we could found 3 non segregated latrines almost full. The latrine had no roof, and cannot be 

considered hygienic as no cover on the drophole and no vents pipe. The drophole is quite big and apart 

that he could be dangerous for child, it also enable to drop big solid into the pit which will hamper the 

desludging. 

Despite of the presence of PE4 water tank of 2000L on the site, the water access is ensured by 200L 

plastic drums equipped with a cup to fetch water (not tap on it and lay on the ground). Another 200L 

drums is present in the kitchen. 

The water is provided by a small treatment plant (40m3/day) located in the host communities and build 

2 years ago with South Korean fund. At the question is the water chlorinated SRCS and UNHCR reply 

yes, but actually the water is not chlorinated. 

The treatment plant is operating by State Water Corporation (same structure supposed to operate and 

maintain water treatment unit implemented by UNICEF). The process is very basic and based on 

sedimentation tank, slow sand filter and pumping up to an elevated water tank supplying a taps stand 

without chlorination as they run out of reagent 2 months after the equipment has been commissioned. 

This system built recently (2 years ago) was already pretty deteriorated and it was operate somehow 

without any control. The sand of the slow sand filter has never been washed.  

It was interesting to visit this system also as it can give an idea  of the capacity of the State Water 

Corporation to operate and maintain a water equipment after departure of the partners. 

4.2.2. Raw water, intake and water treatment plant assessment: 

Water quality control at treatment plant location: 

No water testing results have been provided regarding the water resources (only after treatment). Only 

measure of turbidity performed at water intake by a State Water Corporation staff in charge of water 

quality control have been provided. According this specialist of State Water Corporation, the turbidity 

in the White Nile river use as water resources to supply the refugee’s sites is quite stable along the year 

between 15 and 25 NTU, apart the two months of the rainy season which can see the turbidity peak 

reaching about 700NTU (seems to be realistic).  

                                                           
4
 Poly ethylene 



RO NBO WASH Mission report SUDAN 2016 

16 
 

The water quality specialist from State Water Corporation mentioned also the problem faced with 

turbidity during the dry season due to low level of water in the river and sub optimal positioning of the 

water inlet in the river which led to turbulence at the inlet and then mud from the bottom put in 

suspension. 

If the intake water pumps are equipped with back 

up and are located on a floating structure, the 

positioning of the inlets of water is sub optimal 

(see pic aside) at least on the one visited (Al Hashat 

site) as too shallow. Furthermore, whereas the 

pumps are located on a floating structure to adapt 

to the variation of level of the river, the inlet was 

fixed on a piece of wood jab into the bottom. The 

inlet should have been fixed to a floater and a 

weight to enable to be kept under the surface (to 

avoid pumping of floating materials) and enough 

above the bottom (to avoid putting in suspension 

mud). 

All the treatment plant implemented by UNICEF (at least they are the same) treat water from White Nile 

river. 

Water treatment plant basic description: 

The process of water treatment is based on: sedimentation – coagulation – decantation (lamellaire) – 

gravity filtration – chlorination. 

The treatment unit comes in container where is located the mixing chamber for the coagulant; the 

lamellaire decanter and the filtration. From the filter the water runs down to buried water tank before 

to be pumped up to an elevated tank to ensure water point supply by gravity. 

The process and especially the lamellaire decanter is a very efficient treatment process. Lamellaire 

decanter are usually found in urban context as it enable to save a lot of space compare to normal static 

decanter. The coagulant used is poly aluminum chlorides (PAC), which is a very effective, mixed of 

polymer which enables to perform efficient coagulation and flocculation and then can deal with very 

bad water quality (turbidity). 

The performance of lamellaire decanter with inclined lamella is quite high. The whole process should 

enable to reach high quality of treated water unless it is NOT operate and maintain properly. 

Otherwise, the quality of the outgoing water would not be higher than with others basic process.  

 

 



RO NBO WASH Mission report SUDAN 2016 

17 
 

Assessment of water treatment unit selected relevancy: 

The matter is not link with the performance of the system; the matter is link to: is this process the most 

adapted, the most sustainable and the 

most cost efficient in the context it has 

been implemented? And How the 

technology has been selected? 

Here below are several concerns and issues 

about the technical solution selected 

highlighted by the field visit:  

1/ Raw water quality and technical 

relevancy of the system: based on the 

quality of the raw water: as already 

mentioned the State Water Corporation 

(SWC) water quality specialist in charge of UNICEF treatment plants control mentioned that the turbidity 

(confirm by his log book) in the river quite stable around 20NTU, only 2 months per year during the rainy 

season the turbidity peak can reach 700 NTU. For a raw water quality of 20 NTU, the process 

implemented is clearly and totally over dimensioned/sized. Treatment based on static decanter and 

slow sand filter with chlorination could be enough, or ultra-filtration unit… Basic backup/alternative 

system (SWAT or others means) could be implemented to cope with this two months. 

The process implemented is not the simplest and robust, as well as it is not the most cost efficient given 

the average raw water quality. 

The UNICEF Khartoum office documents received after the visit mentioned all a peak of turbidity use to 

design the system at 24 000 NTU. This value is not realistic and not possible. More likely they mean 

2400 NTU which is still very high and should occur only very rarely and not very year. In the meantime, 

the operating of those treatment units with this level of variation will be quite complex for the staff 

operating the equipment’s to handle.   

In addition to that:  

 the operating cost will drastically increase (not estimated so far) with this level of turbidity,  

 the production of sludge as well,  

 and the need for filter backwash will also increase  

 which means that the production will be drastically reduced as well, as there is no backup 

treatment line and then the systems need to stop to backwash the filter, in the meantime this 

means also much treated water which will have to be used for backwash. 

2/ Initial assessment and feasibility preliminary survey:  No comparative techno-economic analysis of 

various treatment solutions has been provided to justify the selection of this system. 



RO NBO WASH Mission report SUDAN 2016 

18 
 

The documents provided by UNICEF Khartoum do not constitute a technical review of different 

technologies performances for water treatment (e.g.: biological sectorized retrofiltratio, lamellaire 

decanter densadeg, lamellaire decanter actiflo, slow sand filter and decantation, filter under pressure, 

etc…; ultrafiltration unit as fine tuning, …) . The analysis does not take into account 

adaptation/relevancy to the context: type of population, the situation (refugee’s, post emergency, …), 

the local capacity and environment criteria. It compares without providing figures only solutions such as 

water trucking, ceramic filter/HH treatment, use of groundwater abstract by BH, rainwater harvesting 

system.  

In addition to that, no any economic analysis is presented in the document provided. 

3/ Justification of the system, contextual relevancy and profile of population benefiting: Main 

justification brought by UNICEF to justify the selection of this treatment unit was based on the facts 

that already 7 units are operate in the region by the SWC and that after departure of the refugees 

those systems will still benefit to the host communities. Although, no assessment (mentioning the 

current conditions of the equipment and the level of performance of the process) of those systems 

have been provided, only information mentioning that the contractors had built many of those system 

15 or 20 years ago. 

In the meantime, the type of population supplied by the 7 units mentioned and implemented prior to 

UNICEF intervention, can be considered more as peri urban population compares to the ones 

benefitting from UNICEF systems (host communities).  

The host communities benefitting from the same service of the refugees can be more considered as 

small poor rural communities, left away from any services for long time (e.g.: electrical grid is passing 

in their village but they don’t have any connection…). The host communities used to tap water from 

hafirs, then the new system constitutes a drastic changing for them. For the time being, the staff in 

charge of to operate the treatment plant get incentive from partners, but we can be suspicious about 

the capacity of the SWC to continue to operate those systems for those small communities when the 

incentive will stopped. In addition, the host communities represent less than 20% (about 69 000 

refugees and 19 000 pp from host communities) of the population supplied by those systems that are 

already quite oversized (apart for the two months of rainy season). Then, the system will more costly 

per user. The SWC mentioned that they are planning to implement system of water payment, but they 

don’t whether those communities are willing to pay for such service and if yes how much they could 

charge them. 

In addition to that, the whole response seem quite incoherent in a  way that we speak about waiting 

point (Sudanese government) and not settlement or camp, which means that whenever they want the 

local authority can move the people and then investment will be wasted. Furthermore, the latrine 

component of the WASH response is still an emergency or post emergency set-up, when the water 

supply component can be more considered as LRRD or development approach. We are not in a 